



**LABORATORY TEST REPORT**

**Issued To:**

**Legoplast Plastic Manufacturing L.L.C**  
P.O. Box:566481  
Jebel Ali Industrial Area,  
Dubai, United Arab Emirates.

Report No : R2-240815-10  
Report Date : 15-08-2024  
Request No : Q2-240815-02

**Introduction:** Further to the request received from **Legoplast Plastic Manufacturing L.L.C.** dated 15th Aug 2024, the sample of clip spacer was tested, and the results are as follows.

Sample Received Date : 15/08/2024  
Date Tested : 20/08/2024  
Tested By : 011  
Test Method : TH-IP-AD-002

**General Information**

Sample Number	Sample Description	Received
S2-240815-10	Clip spacer (75mm)	15/08/2024

**Test Results**

Specimen No.	Load Test		Observation
	Maximum Load (kN)	Maximum Load (kg)	
1.	3.46	352.82	Sample deformed

**Remark:** Test pictures are given in Annex A.



Signed for and on behalf of Testhub Laboratories LLC

**Salman Faris T**  
Laboratory Supervisor / Advanced Material Department

*This report shall not be reproduced, unless in its entirety, without written approval from Testhub Laboratories. The results relate only to the material or product analyzed. The information's supplied by the customer can affect the validity of result.*

\*End of Report\*



**ANNEX A**

**Sample pictures**

